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SHIMANO XTR Rear Derailleur

RD-M900 / RD-M900-scs

Middie Cage Super Long Cage

For SGS-Type

oty |'TEM| pARTNO. | DESCRIPTION
1 53H 9801 Bracket Axle Assembly
2 556 0200 B-Tension Spring
3 356 2500 B-Tension Adjusting Bolt (M4 x 12)
4 53H 9803 Cable Adjusting Barrel Unit
5 530 9803 Stroke Adjusting Screws (M4 x 14.5) & Plate
6 529 9804 Cable Fixing Bolt & Plate
7 S3H 9804 Plate Axle Assembly
8 556 1300 P-Tension Spring
‘9 53H 9806 Outer Plate & Plate Stopper Screw
53H 9814 Outer Plate (SGS-Type) & Plate Stopper Screw
10 357 1500 Plale Stopper Screw
‘11 54A 1800 Pulley Bolt (M5 x 12.7)
269 5420 Pulley Bolt (M5 x 16.1) for SGS-Type
‘12 53H 9808 Guide Pulley Unit
53A 9805 Guide Pulley Unit for SGS-Type
13 53B 1800 Puliey Seal Ring
‘14 S3H 9810 Tension Pulley Unit
53A 9806 Tension Pulley Unit for SGS-Type
+15 53H 0900 Inner Plate
356 0900 Inner Plate for SGS-Type
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